PC702-DC-02-C
Made in Taiwan HERPAE
Installation Instruction
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Model Part No. Description Qty.
1 S 1
Pole Base
5 5 B 5 2 5
Height-Adjustable Connection Set
B’BFEE
PC702-DC-02-C 3 Back Arm Set 2
BIFEA
4 Front Arm Set 2
. TAERE 1

Column Top Cover




4mm Allen Wrench
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Part No. | Part Qty. |Sub-part No.| Sub-part Qty. Description Image
M4 x 15mm 1844
A-A 4 M4 x 15mm Philips Screw g
A-1 2
M4 x 30mm R %4 (
A-B 4 M4 x 30mm Philips Screw
M5 x 15mm 1844
A-C 4 M5 x 15mm Philips Screw g
A-2 2 AD 4 M5 x 30mm R4 «
M5 x 30mm Philips Screw
5mm BB # N ()
A-E 4 5mm Spacer
A-3 2
10mm BB &8 ()
A-F 4 10mm Spacer '
2.5 ANEARF —
B-A 1 2.5?nr§1\AIIen Wrench
B-1 1
BB ’ A5 ARF
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Step 1: Place the @ <Pole Base> at the proper location of tabletop, and lock tight its knob.
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Step 2: Insert @ <Height-Adjustable Connection Set> into any sliding track of @ <Pole Base>,

and tighten the socket set screw via B-A allen wrench.
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Step 3: Please follow the assembly instruction as below image to have the ® <Back Arm Set>
fastened onto @ <Height-Adjustable Connection Set> .
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Step 4: Choose either A-1 or A-2 screws from the hardware kit. After inserting those screws
through @ <Front Arm Set> and A-3 spacers, take a Philips Screwdriver to fasten those kits with

monitor.
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Step 5: Please combine the assembled @ <Front Arm Set> with completed ® <Back Arm Set>.
Repeat step 2~5 to assemble the second monitor arm.
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Step 6: Adjust assembly-arm at a desired angle, and follow the below image to tighten the 4
socket set screws via B-A tool.

B-A




SR REFOURHER FOUEME , BITXRER,

Step 7: Place ® <Column Top Cover> onto @ <Pole Base> to complete the assembly.
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Method to adjust the inner gas spring:
Follow the below image for instruction, and adjust the screw via B-B allen wrench.
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Note:Put on tension in counterclockwise,while release tension in clockwise.

Put on tension in Release tension
Counterclockwise Clockwise

+(H) -(L)

B-B

A
W/
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